Model - #128K

108 Parker Ave.
Poughkeepsie, NY 12601
Tel: (845)-452-3780
Fax: (845)-452-0764
E-mail: info@jamesltaylor.com
Web: http://www.jamesltaylor.com

D#128K-R1



INTRODUCTION

Limited Warranty

(This supersedes all previous warranties)

James L. Taylor Manufacturing guarantees all products of its manufacture to be free of
defects in workmanship or material when properly installed, serviced and maintained under
normal conditions. James L. Taylor Manufacturing’s obligation under this warranty is lim-
ited to repairing or replacing any part or parts thereof which shall within one (1) year after
shipment to the original user, be returned to its factory, transportation charges prepaid, and
which James L. Taylor Manufacturing’s examination shall disclose to be defective.

James L. Taylor Manufacturing assumes no liability for labor charges incidental to the
adjustment, service, repairing, or removal or replacement of parts or other losses, or for
expense of repairs made outside of its factory, except when made pursuant to James L.
Taylor Manufacturing’s PRIOR written consent.

James L. Taylor Manufacturing does not guarantee equipment furnished by us, but
manufactured by others, such as belts, electric motors, starters, controls or other electrical
equipment or accessories, as they are guaranteed separately by their respective manu-
facturers. James L. Taylor Manufacturing assumes no liability whatever for any of these
parts claimed to be defective or for damages or delays caused by defects beyond making
such repair or furnishing duplicate parts within the manufacturer’s warranty, nor shall we be
liable for any defective material repaired or replaced without our consent.

The foregoing shall constitute the fulfillment of all of our obligations under this warranty and
there are no other warranties or guarantees, expressed or implied except as stated herein.

/6

Since 1911

D#ALL-2-R2 2

z
=
=)
(©)
)
c
O
=
o
=z




INTRODUCTION

Introduction:
PVA Pump

Thank you for choosing the Taylor PVA
pump. This machine should provide you
with years of reliable service.

110V AC
(2 Amp)

1

=T~ T

T
1T ==

D#128K-1-R1

z
=
=)
(©)
)
c
O
=
o
=z



RULES FOR SAFE OPERATION

RULES FOR SAFE
OPERATION




RULES FOR SAFE OPERATION

Types of Warnings
This is the safety alert symbol. It is used to
alert you to potential injury hazards.

Obey all safety messages that follow this
symbol to avoid possible injury.

Y]
o F
o m
m
o
=9
(@]
=34
>
m

DANGER in white letters on a safety red

background with a safety red exclamation D A N G E R
point.

This indicates an imminently hazardous
situation which, if not avoided, WILL result in
death or serious injury.

WARNING in black letters on a safety or-
ange background with a safety orange
exclamation point.

This indicates a potentially hazardous sit-
uation which, if not avoided, COULD result
in death or serious injury.

CAUTION in black letters on a safety yellow

background with a safety yellow exclamation n C
point. A U TI 0 N

This indicates a potentially hazardous sit-
uation which, if not avoided, COULD result
in minor or moderate injury.

D#ALL-3-R2 5



RULES FOR SAFE OPERATION

General Safety Rules

* Follow lockout procedure before servicing.

* Read and understand manual before operating machine.
+ Wear eye protection.

+ See the plant supervisor to determine what protective equipment each job requires.

o)
o £
o m
m »
g'n
=9
(o]
= 2
=
m

* Follow electrical and fire codes.

* Do not wear loose clothing, jewelry or long hair around operating equipment.
* Keep guards in protective position when machine is operating.

* Keep clear of belts chains and moving parts.

A DANGER

Lockout ALL
energy sources
before servicing.

D#ALL-3-R2 6



INSTALLATION

Installation:
PVA Pump

Installing the PVA Glue Pump:

1.

Place a 55-gallon drum of PVA or aliphatic
resin glue (white or carpenter's glue)
close to the Glue Applicator, as shown in
the photo below.

. Remove the 2" bung from the top of the

drum. Lift the PVA Glue Pump and guide
the lift tube into the drum.

. Insert the two 3/8" studs with nuts into the

3/8" tapped holes adjacent to the glue
pan. Tighten the nuts. Slip the bracket
over the two studs as shown in the photo
below.

. Insert the 5/16" stud into a 3/8" tapped

hole (as shown) to hold the bracket when
not in use.

PVA Resin

5. Attach one end of the tube to the fitting on

the Pump. Insert the other end into the
bracket on the Glue Applicator.

6. Insert the probe, with the short length of

rubber tubing acting as an insulator, into
the bracket. Slide the tubing up or down
the probe to adjust its height. The bottom
of the probe will determine the level of
glue in the glue pan.

7. Attach one of the sensing leads to the

probe. Attach the other lead to one of the
3/8" studs installed in step #3. Plug the
free end of the sensing lead cord into the
receptacle on the back of the Pump.

. Plug the PVA Glue Pump's power cord

into a properly grounded and fused 110
volt, 1 phase electrical outlet.

9. Turn the Pump on with its toggle switch

and fill the glue pan. Adjust the probe if
necessary.

Sensing Leads

D#128K-2-R1

=
a
>
—
>
o
o
4




OPERATION

Operation:
PVA Pump

At the end of each day:

1. Turn off the PVA Glue Pump.

2. Remove the glue supply tube from the
bracket on the Glue Applicator and plug
the end of the tube with the plug supplied.
Plugging the tube will prevent the glue
from draining out and drying out in the
pump and tubes.

3. Remove the glue level sensing probe and
clean the end that contacted the glue.

At the beginning of each day:

1. Remove the plug from the end of the glue
supply tube and insert the tube into the
bracket on the Glue Applicator.

2. Insert the glue level sensing probe into
the bracket on the Glue Applicator,

3. Start the Pump. The sensing circuit will
automatically turn the Pump off and on
as the probe contacts and breaks con-
tact with the glue. Adjustment of the glue
level in the pan may be made by sliding
the rubber tubing up or down the probe,
thus changing the height of the probe.

D#128K-3-R1

o
T
m
>
-
o
z




TROUBLESHOOTING

Troubleshooting:

Replacement parts may be identified and
PVA Pump ordered from the parts sheets at the back

of this manual.
Pump Will Not Run:

1. Check that the Pump is plugged in and
that there is 110v, single phase power at
the Pump.

2. Unplug the sensing lead cord from the
Pump. If the Pump then runs, there is
probably a short in the sensing circuit.
Check for a short in the sensing leads.

3. Remove the electrical panel from the
Pump and plug the motor directly into an
extension cord. If the Pump then runs,
there may be a faulty switch in the sens-
ing unit.

Pump Runs but Does Not Deliver Glue:

1. The valves in the Pump are probably
obstructed. Clean them by flushing the
Pump's lift tube with a water hose. If this
does not fix the problem, remove, clean,
and replace the valves.

Pump Runs Continuously:

1. Check that there is good electrical contact
between the sensing lead and the probe
and between the other sensing lead and
the glue pan. A build up of glue can
sometimes inhibit good contact.

2. Unplug the sensing lead cord from the
Pump. Wet a fingertip and bridge the
terminal strip on the electrical panel. The
motor should turn off and on as contact is
made and broken. If not, the sensing unit
may be faulty.

D#128K-4-R1



MAINTENANCE

Maintenance:
PVA Pump

Other than routine cleaning of the pump and
glue level sensing probe, no maintenance is
required for the PVA Glue Pump.

D#128K-5-R1

10

JONVNILNIVIN



PARTS & SERVICE

710821 19PON 297

‘09 "By 10]Ae] ] sawep

'v'S’N “A'N ‘@isdeayybnod ‘leusiepy

19pUIAD - Alquiassy (evh

. R

PARTS &
SERVICE

BuuspiO usym 10821 “ON [9PO 8S[) 8Seald

(RO Ileg) on

D#128K-6-R1

11



PARTS & SERVICE

Model 128014 PVA Glue Pump Parts List

Key # Part Name Description Quantity

101. BALLSS14 7/8" Dia Stainless Steel Ball 2

102. BUSHS.1 Bushing - Strain Relief 6N3-4 1

103. CLAQU.20 GE-1710 Male Quick Clamp 1

104. CLAHO.20 Clamp - 5220 1

105. COuUCO2412 1 1/2" x 3/4" Copper Reduce Coupling 1

106. MOTGR.127 3M127 Dayton Gear Motor 1
MOTGR.128 Gearmotor - 3M128,30 RPM, 115 Volt 1

107. NUTHX.0632SS Nut - 6-32 Hex Stainless 1

108. NUTHX04.20 1/4-20 Hex Nut 4

109. RINGO622729 #622729 "O" Ring 1

110. SCRRH.063232 Screw - 6-32 x 2 R.H. Stainless 1

111. SCRPH.1008A Screw - #10 x 1/2 Type A Self Tapping 2

112. SCRPH.1006AS Screw - #10 x 3/8 Type A Stainless 1

113. SCRHH0412 1/4" x 3/4" Hex Head Cap Screw 6

114. SCRSH.103210 Screw - 10-32 x 5/8" Socket Head Cap 2

115. SCRHH0580 5/16" x 5" Hex Head Cap Screw 1

116. SCRSS0505 5/16" x 5/16" Socket Set Screw 1

117. 128-116 3/4" Copper Drop Ear Elbow 1

118. SCRSH0408 Screw 1/4 x 3/8 Socket Head Cap 2

119. COucCO12 Coupling 3/4" Sweat Copper 1

120. TUBERUO06.1 Tubing - 1/4 Rubber Specify Length

121. WASHFL04 Washer - 1/4" Flat 4

122. WASHLOO04 Washer - 1/4" Lock 4

123. SPG12.094.2 Spring - 3/4 x 4 x .094 Compression 1

124. 128-84 Bar - Elbow Mounting 1

125. 128-89 Cam 1

126. 128-7 Assembly - Base 1

127. 128-32 Plug - Glue Feed 1

128. 128-62-Length Assembly - Glue Feed Tube (State Length) 1

129. 128-101 Assembly - Bracket - Glue Feed Tube 1

130. 128-12 Probe - Sensing 1

131. 128-98 Assembly Sensing Unit 1

132. 128-85 Bushing 2

133. 128-70 Seal - Cylinder 1

134. 128-51 Piston 1

135. 128-71 Tube - Output 1

136. 128-83 Tube - Piston Rod 1

137. 128-88 Assembly - Pistion Rod 1

138. 128-86 Assembly - Bearing 1

139. 128-87 Tube - Spring Guide 1

140.

141. 128-33 Cord - Sensing 1

142. 128-45 Body - Foot Valve 1 -

143. 128-57 Assembly - Cylinder 1 m >

144. CONTRELS.1AR ELS W/Relay 1 Level Liquid Control 1 2 3

145. 128-35 Assembly - Bracket - Glue Feed Tube 1 ﬁ?l g:

146. 128-38 Probe Sensing 1

147. 128-56 Assembly - Valve 1

D#128K-6-R1

12



PARTS & SERVICE

128-98

Ilzipll Cord

/ Cut 12" long

Sensing Unit - Assembly

: R
Scale: None James L. Taylor Mfg. Co. S
Material: Poughkeepsie, N.Y., U.S.A. g a
ickli m Q0
See Picklist 9-11-90
(® Added 128-138 Sensing Cord. 1/17/00 JJC G.D.F. 1 28 98

D#128K-6-R1

13



PARTS & SERVICE

INM1258, 3IM126B,
Dayvtan Producl Spesite Infonmalicn Manaal 3M127B and 3M128B

Flaase grovido the fallaweing infenmation:

hAnrel nurmbe

Lerizl mumoer il o

Fart d=scriprian ard aumber as showr in parts st

Address parls CoNPIRERIELC D
Grainger Farls

B0, Roa 3074

1557 shermer Rnad

Morlibrcok, | ANDRS-3074 L5 4.

Figure 2 - Repair Parts lllustration

Y
>
X
-
(2]
0

ERINYCER]

D#128K-6-R1

14



PARTS & SERVICE

3M125B, 3M126B,
Dayton Product Specific Information Manual 3M127B and 3M128B

Repair Parts List

Part Numbers For Models:

Description 3M125B 3M126B . 3M127B 3M128B Quantity
1 Cover Assembly D00615-0010 DO00615-0011 DO0615-0011 D00615-0012 1
2 Woodruff Key #605 P00464-0001 P00464-0001 P00464-0001 P00464-0001 1
3 Output Shaft J00625-0037  J00625-0037 J00625-0037  J00625-0037 1
4 Output Gear H00555-0001 HO00555-0001 H00555-0001 H00555-0001 1
5 Inter. Low Speed Gear  A00559-0002 A00563-0002 A00553-0002 N/A 1
6 Inter. Gear Assy. A00556-0002 A00560-0002 A00718-0001 A00553-0001 1
7 Screws #10-24 R12022-0011 R12022-0011 R12022-0011 R12022-0011 6
8 Inter. High Speed Gear  A00547-0001 N/A N/A N/A 1
9 High Speed Gear Assy.  A04042-0001 A04042-0002 A04043-0001 A04045-0001 1
Optional Steel Assy. A04042-0004 A04042-0003 A04043-0004 A04045-0002 1
10 Snap Bushing P01206-0003 P01206-0003 P01206-0003 P01206-0003 1
1 Ball Bearing L00647-0002  L00647-0002 LO0647-0002 L00647-0002 2
12 Endbell D13065-0001 D13065-0001 D13065-0001 D13065-0001 1
13 Fan E13286-0004 E13286-0003 E13286-0003 E13286-0004 1
14 Spring K02208-0003 K02208-0003 K02208-0003 K02208-0003 1
15 Screws #10 ROOF105408Z ROOF105408Z ROOF10S408Z ROOF105408Z 4
16 Fan Shroud G03150-0002 G03150-0002 GO03150-0002 GO03150-0002 1
17 " Retaining Ring R02074-0001 R02074-0001 R02074-0001 R02074-0001 2
18 Rotor-Stator Assembly ~ VO0212APAJ  VO0212ARAJ  V00212ARAJ  VO00212ASA) 1
19 Retaining Ring R00627-0001- R00627-0001 R00627-0001 R00627-0001 1
20  Gear Case Assembly D00791-0024 DO00791-0025 DO00791-0025 DO00791-0027 1
21 Woodruff Key #404 P00423-0001 P00423-0001 P00423-0001 P00423-00011
22 Grease Seal P01694-0026  P01694-0026 P01694-0026 P01694-0026 1
23 Gear Case Gasket P11141-0001  P11141-0001 P11141-0001 P11141-0001 1
24 Washer K04656-0001 K04656-0001 K04656-0001 K04656-0001 6
25 Lockwasher RO0655-0001 R00655-0001 R00655-0001 R00655-0001 4
26 Bearing Kit D12522-0004 D12522-0009 D12522-0009 D12522-0010 1
A Grease Tube (6 0z.) E13418-0001 E13418-0001 E13418-0001 E13418-0001 1

(A) Not Shown.

Y
>
X
-
(2]
0

ERINYCER]

D#128K-6-R1

15



PARTS & SERVICE

wzPYd—wnzI

*19]|043U0d
pue Jojowseab syl 4o} uoial0.d 1NdI JoYys aaey Isnw saul| Ajddns Jjamod
S3DIAIA TOULNOD HOLOW

'S}|OA 80Z 10 00Z 1& pajel Jojowseslb e sasinbau waisAs 3|oA 807
‘Buijeaytsno asned pue

9ouew.oyiad adnpau ued abeyjon moT 9ie|daweu Jojow.eab ay} uo umoys
1ey) 0} puodssuiod ysnw Ajddns samod ay3 jo aseyd pue fouanbauy ‘abeyjop
3OYNOS YIMOd

JUSWUOJIAUD 3Y]

wouy papaloud st Jojoweab ay} ey} UIRLIRD dYBW ‘SI00PINO S| UOIIe|[eISUl §|
"Jels-ou Jo 1ndino padnpal ul }nsal Aew (J,81-) 4,0 UeY} SS3| saunjesadwa]
iojow.eab ayj jo uoredijdde sy uj paIspisuod aq Isnw ainjesadwal
wnwiuliy “(D.0%)4.701 P33 10U pjnoys Jojoweab syl punole ainjesadws]
‘jooud-191eM J0U 3Je si0jowseab pasoppus Ajje1oy 1sixe Aew suolHpPUOd

Auip pue dwep aJaym SIUBWUOIIAUD JBYSIEH - SI0}0WIeaD) pasojdul Ajjeyol
J1e buijood jo Aiddns

alenbape ue 03 ssa2de yum suoiedo| Aup ues|d - Jorouwean yooudduq ‘uadQ
NOILYDO1

-asaydsouwnye anjsojdxa
ue uj Jojouwrieab siyy ayesado Jo jjeasul Jou oqg DONINYYMY
uonejjeisuj

‘A|payadxaun pels 0} Joyowseab

Buisned ‘Ajjednnewolne 19584 Aew s1030830.d 313s3. [enuew ‘suoiipuod aunjesad
-Wa33 MO| J3pun N0 Aew suoilipuod Bujesado jewsouge Jay3o Jo Bujwwe|
‘6uipeOo|4aA0 BU3YM JO ‘spiepuels (1n) Aloleloqe s1aIMIBpUn JO SBPOD [ed0|
(D3aN) Buipnput suoienbal Ayaes Aq paJinbai JaAaIaym uoida30Id peojiano
|ewuays Buiesodiodul Jayiels Jojow e Jo siojow.eab paldaloud Ajjewsayl asn
NOILD310¥d TVINYIHL

‘sped juswade|dau paziioyine uoyheq asn Ajuo sijedas Bupew usypn
‘suolpnuisul Aq palyidads asimIaylo ssajun Jojowseab Ajipow jou oq
'sbuijel peoj |eixe Jo/pue peo| Bunylano s ojowiesb pasdxs 1ou og

‘Buires anbioy Jojoweab say) pasdxa 01 peo| ay} Hwiad jJou oq

‘abe

-1|OA pue peoj| pajel je pajesado usym siojowseab 1sow Joj |ewIOU S| UOIYP
-uod siyy “Aunfuy asned uo |njuted aq o3 ybnoua joy aq Aew ade4ins J0}0W.IEID
jlojowueab Hunesado ue Jo sdeyins JolBIXd 8y} BulydNO) UBYM |nja.ed ag
'sped Buinow ||e pienn

‘peo| papauuod

e 1noyym Jojoweab ay) Buiuuni aioyaq £33 Yeys indino ayl anoway
Al3dVS TVDINVHOIW

i

x1ojowseab uo Bupjiom

udym siojdeded abaeydsip shkemjy ‘(abeljop pue gd4) sbunel 1oy
-1peded Jadoud asn ‘91ejdaweu Jojow.eab uo Buiies Joypeded ay) ssydiew
Buiieu oydeded ayy ains axew ‘siojow.eab Jolpeded 3ijds yusuewuad uQ
"X0q }NPUOd 3y} o3u|

SUOI123UU0) 8210} 30U O "SIBA0D XO( [BUIULI) pUB HINPUO) || ||Blsuldy
'S1IN2J1D> Joys Jo Buipunoub jusns.d 03 Aj|nya.ed suoiPAUUOD || 31e|nsu|
‘uoljew.oul

Jeuoiippe Joj (BulpunouD) 0SZ dPIHY DIN O} 1243Y 'S3POd |ed0| pue

PARTS &

SERVICE

D3N 3Y3 Aq panoidde poyiaw Bujpunosb JaY3o Jo ‘Unpuod dijje3aw papunoib
e yum Bulim Aq papunoub Ajszenbape pue A|andss aq jsnu Jojowiess
‘Jojow.seab

33 40 spuaWaIINb3L 3Y3 03 SWIOJUOD 324N0S Jamod B3 JeYL UIBHISY 3B

“Buy>iases 10 Bujjjejsul aiogaq semod suucdsig | DNINYVM Y

Al3dVS TVOIHLO3IT3

‘Jouuosiad pajsijenb Ajuo Aq pawiioy
-1ad 8q 0} 831135 10 ‘6Ui300YSaIGNOL} ‘dIURUSIUIRW ‘UOIIe][eISU|

puawdinba 40 jau
-uosuad o0} snop.ezey aq pjnod Bujpie}s Joyouriealb paps>adxaun aJaym
(4032330.4d }3s31 O)}nE UE S YdNS) SIIIASP }BSAJ J3RWIOINE ISN JOU O

‘ainjie} 1eab o} buipeaj sieab ay)

40 yabuauys ayj} 12944 pJnod Jeam Jeal awyy 19nQ paiIrads anbuoy 3nd
-}no pajed ay} paadxa 4o yroys a>npoud Jey) speoj Jo }[nsal e aq ued
saunjies Jean -ainjiey eal e 4o JusAS 3y} UJ 1230 Aew JuUBWSAOW PeoT
‘Peoj 3y} pjoy 03 uospdiip seab uo puadap

Jou o(Q "pasn aq pjnoys adjAd3p Bunyd0j 13y30 40 aye.q ajesedss e

“(49h3Au0> .0 3s10y e se yons) uopesjjdde buiney
1310 10 BUIp|oY e SaA|OAU] UOj3ejje3su] ue uaym NOILNVYD ¥
"¥0Ys [e3L1333[a
pue a.iy Jo/pue ynouinq BuIpuIM U] 3NS3J PJNOI UOIIPUO) HPeYS PayI0]

40 peojianQ “suopyesjjdde papuajzzeun ‘sjowad uj uojyejjersuy 1oy
3/qe}Ins jou ate 103>3304d jeuriay) e y3im paddinba jou siojouLiesn

‘[els33ew ajqipsnquiod Aue
Jeau 1o assydsoune ajqisnquiod Aue uj pasn aq 30U 3SNUW J03OULIEID)

's23e3s pajun ayy uj
(D3N) 3po) 3143383 [EUOIEN 3Y3 JO ‘SUOI}EI0T SNOPIRZEH ‘00S 3131y

Aq pauyyap se 3sixa Aew spiezey uoisojdxa 4o
aJlj alaym uol3es0j e uj Jojourieal siy3 asn Jou og DONINYVMY
'S9P0d [B0] [[e pue Saje}s
Pa3iun ay3 uf (O3N) 9poD [e314323]3 [euoneN 8y} ‘syuawalinbas YHSO

|/ 03 WIO4U0) 3SNUWI UOI}e[[e}SU] "PRO| PA}IBUUOD S} IO JO3OWIES B Uo
Bupyiom aioyaq a34nos samod 33auuodsip sAemjy ‘sarnfuj [ezes 1o sno

-148s asne> ued juswdinba uanlip Jojouwrseal pue
“0jourieab punoue syied Guinow pue abejjoa ybiy 43IONva v
uoljewioju] A3ajes jelauan

‘uoiiedo| AIp ‘ues|d e ul paJols aq p|noys Jojowlesn |
abeuiols

‘paJspio Jojow.eab
0 suonedyPads 03 sWIojuod elep 1ey) AjluaA 0} ajejdaweu ay3 ¥28y) |
"J9114ed YIM wie|d a1y Ajrelpawwi ‘punoy si
abeurep pajea>uod J| "abewep pajeaduod Joy 3oo| ‘uoped Bujuado Joyy M
BuljpueH pue uonpadsuj feniuj

‘'S92UISJSI 34NNy 404 suoIINDSU] uje)dy jabewep Ariadoud 1o | pue
Aunfuj jeuosiad uj 3jnsas pynos suonsnsul yim Ajdwos o3 aunpreq
‘uoneuriojus Ayayes jje buiaiasqo Aq siayjo pue 4[asinoA 33330.4d
‘P3qLdsap dnpoud ay} urepurew 10 dpesado ‘sjquiassead ‘ajq
-wasses|p o3 bupduwayze aiogaq Afjngared yusawindop sjy} peay ‘adueu
-ajurew bujwiiopiad 1o Bujjjeysul a1049q 3onpoud S1y3 ypim papnjul
[enuejy uoeuLIojuj adueusjulel) PUe UOCKE[[e}SU| JOJOULIED 3y} peay

wzZ2O-4—-—wnI

D#128K-6-R1

16



PARTS & SERVICE

|
1
5
N
E|

‘uoijelos buisienas a1o4aq dois 919|dwod B 03 BWOD ISNW Joow

-1eab 3y ‘Buisianal snosuejuelsul Joy paubisap jou aue siojousiesn adAL Jsd
‘aje|daweu

9y} Uo payydads sbuijes ayy 03 asojd aq pjnoys Ay ‘abe3joA pue Jua.LINd 1oy

-0wLIeab 33U ‘[RULIOU S| UOIHPUOD }1 A3119A O “[ewiou A|[ensn S| UOIIPUOD SIy}

‘abey|oA pue peo| paje. je pajesado usym siojoweab Jsow o4 "}oy sWodaq
Kew Jojow.eab ayy o ainjesadwal adeyuns ay} ‘uojiesado [enujuod bulng
‘ain3siow pue UIp Jo AJjus 8y} 9ziwiujw o) paj|eisul

-91 9 Isnw s313xseb pue s19A0) ||y "ade|d u) A|24ndas aue sadiAsp aA1pa0.d
Jayo ||e pue spienb ay1 1ey3 ains axepy ‘uolle|jeisul ayl Ppadsui-al Ajjensin
‘anjeA aje|daweu paadxa

10U p|noys 3 ‘yua.Lind Jojourieab yay) (bunooysajgnouy 3as) uoieIqia

pue sasjou [ensnun 1o} }day) *A|4a1iq un. pue peoj 0} Jojouesb 1Pauuo)
Jdojowsedn Gunesadp

‘padejdas

aq osje pjnoys Jo3deded ay) 4ojowrieal bunsixs ue bunejdas
uaym -ajejdaweu Joyouriealb ayy uo buned so3peded ayy saydjew
Buneu soydeded uni Jojourieab ay) ains ayew ‘siojourieab JSd uo

‘Bunyesado asoyaq doys Jredas sopow
panijenb e Aq pasiaias sojoulieab ayy aney ‘(pakesds ‘pabiswigns
‘papooyy ““6-8) ainysiow aAISSaIX3 0} pasodxa s JojouLieal ayj 4|

‘abewep juanaid o} yuswdinba uaalp Bundsu
-U0) 8.1049q UOI}EIOI JO UOIPIBIIP BUIWIS}S] ONINYYM Y

'$J032NPU0d Wnuiwnie 4o saiyeduwe 1oy QLE 3PIMY DIN 99§ ‘wnw

-Juiw sdd)s 82|s 3JIM OM] 8SBIIDU] ‘9IM WNUIUWIN|E 104 *s101NpuUod Jaddod
“!Bupieys buunp doap abeyjon 9 g srewixoidde uo paseq sazis aim anoqy W
‘310N

14 8 14 (]} vl zl 14 14} 14} 14} v/l
14} ol vl ol 14" 43 14" 143 14" 14} 9/L
14" ol 14} oL 14} (49 148 14} 14" 14 8/L
vl oL 14 zl 14 4" vl 4] i 14 oL/L
14 Zl 14 zl 14 14} 14} 14" 14} 14" 191}
14} Zl 14 14 14} 14} 4] vl 14 14 0z/L
14" 48 14" 14 14 14 4] 14 143 14 SZ/L
ordn

NOEZT ASLL NOEZ ASLL NOEZ ASLL NOEZ ASLL NOEZ ASLL dH
3994 0§L 3994 00L 31994 0§ 3994 6Z J10j0A

'X0Q }NPUOd/jeulw.a} 8y} apisul Jo aie|daweu ay} uo weibelp uo1PIUUOD
3y1 0} J3jaJ ‘uoiielos pue abejjon sadoud Joy Jojownieab 1auuod o)
HOLOWYVYID OL ¥IMOd DNILDINNOD

*9|qissod se yonw se peoj buny

-19A0 3dNpal 0} uoie||elsul JnoA ubisap ‘sbulieaq xoqueab ay3 4o a4l Buj
-}esado ay) asea.nu) 0] “3wl| 3Y3 Ulyum peo| Bunyiano ayy bulig 03 uoi
-e||ejsu) 1noA uj Jusuodwiod e Jo uoiedo| 3y} Jo Juauodwod e abueyd Isnw
noA ‘Jwi| paypads ayy ueys Jaybiy si peoj Bunyiano Jo Junowe paadxa
ay3 }| ‘Bojeed ul pais)| (31wi|) buies peoj Bunyiano ayl 03 3 aJedwiod ‘uoiy
-e||e3sul JnoA uj papadxs peo| bBunyiaao o yunowe ayy Bunenjed sayy

3994 002

080 """ J9p|NOYS UOISUBIXD HeYS 03} IXBN
00"k " T UOlsuaixa Jeys JO J9jud)
0L sand UOISUR1X® 1S 4O U3
uonedo buijdno)

101de4

SHOLDVd IDVHINATT

PARTS &

SERVICE

Om-N........ ........... .>@_3QH._WQ Hm_m
[ s i B eis v allel sl Ale el e G0N G 1899
Om.F. .. e .......\Aw__:n-

007 L " "ttt 19500.ds

Ao)deq adAL

SHOL1DVd IANA

‘}eys 1ndino xoqJeab jo ybus| buoje

9ALIp 0 uonisod oy Bujunodde ‘Leyd Buimol|oy woly 101e) abesanat=(1)
Heys 1ndino xoqueab uo pajunow bujaq sALP 4O ‘saydUl Ul 4838WEIP YdMd=(d)
3ALIp 40 8dA} Joy Burzunodde ‘Leyd Buimo|jo) woly Jo1e) 3ALIA=(q)
9duewIoyad pue suonedlyIdads woly ‘sqj/ul ul ‘xoqJeab jo anb.oy peoj [|nd=(1)
'SMO||04 S PaUI43P BJe B|NULIO SAOGE B} JO SWId} Ay ]

) ('sq1) peol
Ox@xWx@ = Bunysano

iSMOJ|0} se uolje||eisul 1noAk uj peo| Bunyiano 4o Junowe ay3 a1ejndjed
'841| Bulieaq aseaudul pue peo| buny
-18A0 8zjwjujw 0} |edi3oe.d se [eas |10 8y} 0} asod se Jeab 1o A3)ind “}axdouds
23 0 au| J93uad 8y} 33ed07 Ajaunjewsaud |ie} 03 sBulieaq ay3 asned 1o yeys
33 eauq ued peo| Bunyiano yonui 0oj “3eys syl uo peo| Bunyiano sasned
3eys 1ndino sy} uo payunow s Yaiym Jeab 1o ‘43|ind “1axd01ds e ybnoiys peoj
e buialig ‘peo| Bunyisno paj|ed si 1yeys 1ndino Ue Uo 33104 (jelpel) pIemapis
SNOLLYINDTVYD AdvO1 DNNHYIAO0 a3ivia

‘Yeys indino uo julod ueds-piw

ay3 1e (Bojezed uj paisi|) Buires AYOT HNNHYIAO S,HUN PasdXa 10U Isnw
peo| BunyJanQ ‘(3129 Jo ujeyd pausiybiy Jano “6°3) peo| BpIs BAISS3IXS PIOAY W

"Juawubijesiw Joy ajesuadwod o} buijdnod a|qixal

e uo puadap jou oq Auessadau se Buizunow Jojoweab wiys ‘Juswubije
Buiidnod pue yeys 4o 3payd [njaued e aunbal suoiie|jeisul pajdnod-ailq |

80 60 oL

60 0l 0l

siY vz Kep “1y-g U IW
snonuijuo) |ewaonN -A93uU]

¥oys ‘po
wJoyiun

awi) buneisado

378V1 ¥01DV4 avo1l

‘papioae aq }shw
SPEO| }20Ys °318VL HOLDV4 QVO1 3y} Ul paisl| Joloey peo| a|qedijdde ay3
Aq J030w.eab ay3 yo anbioy 1ndino pajes ayy Ajdiznw ‘uoizesado asuy
-3poys pue Aep Jnoy g [ewiou B Uy} JBY30 ‘suoipuod Buiiesado Jo4 |

avo1 Ol HOLOWYHVY3ID DNITdN0D

"93e4JNs BuuNow 03 pausisey Ajandas aq JsNW JOJOWIEID 'S3|0Y
Burunow 34 ||Im Jey3 Jazawelp a|qissod 3sabie| ay3 4o syjoq Ayijenb
-yb1y Buisn ‘ojje3aw A|qesaseud ‘edepns pibll e 0} J0jowieab Junop
DNILNNOW ¥010WY¥VY3ID

wzY4—wnzx

10)owriea
Sy} Y3IMm 2d1A3p |ospuod paads ajqelsnipe d1uoi3daje ue asn jou og

"J030W 3} ueyy 133ealb Jo 03 [enba bu)
-jeJ Jamodasioy e aney 3snw Jojoweab [043U0D 0} pasn 3diAap Buiydms Kuy

D#128K-6-R1

17



PARTS & SERVICE

w24 —wnI

abewep
1o} RemAay 1oadsul

pue Aay ade|day

Kiessadau Ji

uaybn pue ey -

Kiessadau JI

aoejdas pue 8y

Aiessadau Ji

9oe|dal pue ay)

1jeys ndino

uo Aoy paseays -

19300.ds 10 aneays

‘6uljdnod 8so007
14BYS U0 3500 Jean)

(s)1eab aAd8ya(Q

indino ou
Inqg jeuonesado uun

dulelulew
s abeyjon a1e|d

-3Weu 1ey} AJLUSA

9zis Jojowleab
95e3.0U| IO peo|
90NpaY ‘PeoISA0

JO 8sned sulueleq -

abejjon mo7

PEOAQ *

uopjesado
Buunp sjeis 1un

“19peiq buieaq

Jo |102 ulqgoq Jojow
uo deyjou oq
‘sbuniesq ay3 ubije
01 19||ew dnsed

e Y}M Jojow 3y}

Jo apis uo Apybis
de| ‘Aj93.4 83e301

0} J0U }eys Jojowl
mMH Buisned ubijesiw
ew Bupeaq anas(s
Jojow ay3 Juswdiys

Buunp Ajjeuoisexng -

Buidnod

Jo Juswubije pue
peo| 38y 9zIs
Jojowleab aseanul

10 peo| 3dnpay

an|eA 1931102 o}
9e|daweu s,3un o}

19)9Y "ade|day

ade|dai Jo Jieday -

9oe|dal 4o Jleday

Jun
yum payddns

weibelp
jsutebe suon

-23UU0D YY) ¢

siojowsesb
9|0d papeys
9dAy sweuy-) usdo

uo }eys Joyow by -

papeojIan0

9q Aew Jojowsesn

EWIBEIE])
9q Aew Jojpeded
‘Jun Joypeded

H|ds Juauewuad y

J3LIe)S 10 YoHMS

|0J1U0d 8AIld84e(q -

J0joW °|AIldeleq *

SUOI}IBUUOD

uoIndy aAldv4I0)

aul| Jadousdw| ¢
(s)asne) ajqissod

(panunuoD)
ajelado 03 sjie} Hun

PARTS &

SERVICE

(S19eL 8zIS alIAp
WiNWIUI 0} J8)3J)
9IS AlIM 3seaIDU|
'SUoI3UU0D Jood
1o} a3y Auedwod
Jamod [edo| ynsuo) ‘g

doup auj| 03
aNp s|eujw.s} Jojow
1e MO| 003 36B}|OA €

Buipuim Joyow
papunolb 1oy} yay>
J9eauq HNdID

Jayealq 3noup
19531 J0 asny ade|day 7

uado 10 asny umoyg ‘'z

Auedwod sjamod
[BJ0] }NSU0)

—

Jamod oN 'L 93esado 03 s|iey Hun

UuoIPY BA1IBII0D

(s)asne) s|qissod

"9due)Ss|sse |edju

-423} ule1qo 4nddo swiajqo.d Jay1o Jo ‘sainjie} aAl1adal ‘suonipuod bupesado
lensnun uaypa 'sased e uj Aldde Ajliessadau Jou sSOp pue aAIsn[dUl-||e JoU S|
uojjewJoyul ay] ‘swa|qoud Jojow.eab o3 sismsue uowwod sysabbns Jeyd siy|

Buooysajqnour

|enuey uoljew.ogu|

214109ds 1oNpo.Id Ul umoys
se Jaqunn Jed B
(Aue 1) Jaquin |elsas
J3quinN |2pON B
:uolzewloful buimoyjjoy apinod ases|d
Jeaf e sAep s9¢ - Aep e sinoy pz
0Z90-EZ€-008-L 9344 jjoL bujjjed Ag sjied yuswadejday 1opi0
‘A|91esadas paysiuiny [enuepy uonewIopu| 2ds 1onpoud
paso|dus ay3 0} us4al .CO_HmE._OL.:_ mtma ucwEWum_Qw._ 104 INVLYOdWI

uojowrseab buliedas usaym
syed yuawedejdas paziioyzne uoyfeq Ajuo asn NOLLNVYD ¥V

sped juawadejday Bulspio

V'S'N #£0€-S59009 11 ooiqyrioN
peoy Jaways /591

¥L0€ X049 "Od

suonjesadQ syueq Jabujein

101 9uspuodsaliod sped ssaippy

‘uoljeslignjal alinbai jou op pue Aioyoey
8y} 1e pajeduqgn|-a.d aue (and3)s Jo/pue ||eq) sbulieaq Jojowseab uoyfeq
‘P3IUSA [|9M S| B3R BINS ) RW ‘pasn
3.e sjuaA|os 4| "3jqewwely A|yb1y ale swos syuedlign| Bulieaq Jo ysiuiy
‘uole|nsul JOJow ydejie Aew SJUSA|OS BWIOS SJUDA|OS YLIM UOIINED 3S1219X3
'$10BJUOD J9LIE)S
Jojouws uiom pue ‘spienb 1o s}joq Buizunow asoo| :a36e3|oA ‘suoiPaUUOd pa
-1e9YJan0 Jo Buiim Jood fualind Jojouw ybiy ‘ureyd pue s}axd01ds 4o s3aq
pue saaeays ‘s6uijdnod as00| Jo uiom !builesayIano UoIjeIGIA JO SBSIoU
|ensnun suojle|nwndde HIp Joj }I3YD ‘uoiie|jeisul ay3 1padsul Ajjedipoliad
‘uoipeloud 9hs seam 33[ Jie ue
U}IM PBUB3|2 3q UED S10}0W Paso|du3 "piezey iy e pue Huneay Jojow
asned ued suonejnwine JIa ‘buiwnnoea Aq ‘sbujuado juaa sojow
puno.e Aj|esypads “4ojowseab punoJe pue uj suolje|nwindde Jip aAoway
9dURUIUIRIAl PAPUBIWIOIDY

w I

w=Zga

D#128K-6-R1

18



PARTS & SERVICE

wzy1-—wnI

‘V'S'N PLLOI SIOUJ|] 'SBYIN “3S PIEMOH M 6S6S 0D ‘BN 214333[3 uoj)feq Joj painidejnuely
4BILIRI YHM Wie)d

314 ‘noA 03 yisuesy uy pabewep sem 3onpoud Jf 43111e) uoW W 0} A13Aljap uo 1aAnq 03 ssed ssof 4O s pue
3J3/L 12343p 3Y} 4O aJnjeu 8y} BuiqlISap pUe ‘93J0AU] 5,13[3P 4O JSGUINU PUE ‘33D SSaIpPE ‘dUieu SJaeap
BujAlb ‘mofaq ssaippe 3e uopfeq 03 a3um #|11012.js13es 8A[0S31 O} B|GEUN J{ *SUOIIBIIP [eUOIIPPE BAID [iIM
13/eaq paseyaund sem onposd ay3 WOYM WOy J3[eap [[BD JO BYIM JSilj KIueiiem payjul| UIyymM dARIBjaP
8q 03 paAdyjaq 3npoid Aue 104 Ayueliem paywil ulyMm BA132349p 3G 03 saroid ydiym onposd Aue o} padsas
Yim puaussnipe Jay30 10 U030 3dwoid Jog Loy Yirey poob e axyew jiim uoifeq ‘uopisodsiqg ydwiold
‘PaWIE|ISIP BSIMIBYIO JO PIPN|IXd 8q Jou Aew ‘suawinsuod Aq paseyaind spnpoud sawnsuod o} sjgediydde
asodind sefnoiued e 104 ssauzly 10 Ajiqeueydisw payduw jo fueriem paydw) Aue Kyuelsem payuwl) siy3 o
poyad ayy burinp ‘mej Aq (3) pue ‘nof o3 Ajdde you Aew uoneywis aroge ayz Ajjeusnbasuo) ‘e uesiem
payjdwy ue 6uoj moy Uo uoeIWI| B Mojfe 30U op suolIpsLIN] auwios ‘os(e (q) inof o3 Ajdde jou few uors
-NJ2X9 10 UOIIWI| 9A0Ge 3y} O ‘sabewiep [eluanbasu0d JO [elUIPIIUI JO UOHEIWI| JO UOISN|IXD Y} MOjje
10U op suonIpslInf swos () “6'9 ‘ganpoid Jswnsuod o} ajqedjidde Jou d.e siawepsp 4O s)I3dse Ueua)
‘way3 yyum Aidwoo jim asn pue ‘uopejezsur ‘pnpoid ayp 1eyy

2ins aq pue ‘suojzejnbal pue sapod [e30] pue [euojieu ajqedsjdde je pue ‘suojredljdde 3onpoid sy} Maira.
‘npoud e o asn pue 3seydind 3.1049g ‘Pasn 1o pajjelsu sj 13npo.d 3y Moy Joj a|qisuodssl aq Jouued

pue ‘@uel/dwod aa3uelent JouuUe) 3 ‘sapod Yans Yim Aldwod spnpoud s31 1eys aunsse o) pdwape uopeq
3JIym ‘sea.e burioqybrau uj asoys wouy Liea Aew yorym ‘sasodind urepad Joy spnpoud 4o asn Jojpue ‘uoj}
-j/ejsul ‘uopanJysuo)d ‘sajes bujusanob suoleinbal pue sspod aney suolIpsLnf Aueyy A3ijIqe3ins 3onpoid
‘uojfeq Aq paziioyane Jo apeus s 3A0Ge , ALNVYYYYM GILINIT., 3Y3

Uy paje)s se ueyy Jay3o ‘pajdui Jo passaudxa 1.y Jo uoyeullye 1o fiueliem ou ‘Mojaq papiao.d se 3dsixg
'SU0/3dLIS3P JO SUOLRIISNY|I BY) 0 WIOLUO) AjjieSSIBU Jlim SPPnpoad 3y3 Jey3 Jo ‘asodind sendi

-1ed e 4oy 314 10 ‘9jqeueydIswW aJe spnpo.d 3y Jey3 Auesiem e Ajdwy 1o ssa1dxs 30U Op pue ‘UOIIEIYIUSP!
40 8sodind 9j0s 8y} 40} 9.1e SUOHBASN]| PUB LOIJRULIOU] YdNS 1aramoy ‘Aj2)eindde ainjesdy siy} ul spnposd
8y} ayensnyy pue uopew.o4ul 3anpo.d spinosd o3 oys Jusbiyip e apew sey uoifeq uswiepdsig Ayueriep
‘pred a1d aseyund sy pasdxd

10U Jjeys pue 03 paywi| S| S;UAS Jfe u Ayjiqeys s,uoifeq ‘pawyepsip Ajssaidxa s| sabewep jejuapioul pue
[eruanbasuo 1oy Ajiqel) s,uoifeq Me| ajqedydde apun ajgemojje yualxa ay} oL A3jIqer] o uope Iy
uopIpsinf 03 uondipsunf wouy Aiea yaym syba jebay dupdads

suaseyaund sanlb faueriem payuwij siyL ‘MoJ3q NOLLISOdSIA LdNOYd 98s ‘sainpadosd wied fiueiiem payiuwy)
104 "uojido s,uopfeq je padejdal 1o pairedas Apawal aAisnjaxd ay} se ‘aq im ‘pjedasd s3s0d buiddiys ‘sareu
-61sap uopfeq se ‘uojped0] 9JAIBS PBZIIOYINE U 03 PAUINISI PUE dIYSUBLINIOM JO [BLIS}EW U] 9A3I4SP 3G O}
pauwI3ap s1 yaym ued Auy “aseyaind Jo ajep Jaye sieak 0M) 1oy BSn [euLIOU JaPpUN sjeliajew Jo diysuew
-YJ0Mm U s32943p ysurebe sasn [eujblio ayy o1 (uo)feq) ‘0D “ByN 314328)3 uoifeq Aq payueliem aie siojouliesn
adA| soy2ede) 3/ds JuaueLLIdd pue 3(0d PaPeYS (UOIAeq Alueliepq payiwr] Jeas-omL uofeq

Ayuevep payrury

o]
jun efaul ybiH “anb.oy
Jabue| yum ade|day 'g Burue)s axenbapeu) g
ade|daJ Jo Jieday lojowlesb anidRRQ B
uoISus} ureyd
10 3439 1snlpy ‘azis
Jiun asealnul urey Jo syaq
‘peoj dnpay '€ Y61 ‘BuIpeo| SAISSIOXT ‘€

UoI}IpUOd
1e3)) "uon
-Ipuod punogq
B SUIRJUOD
peoT azis
J1un aseanu|
‘peoj Hels
0} 8zIs Jspun

aq Aew yun ‘7

UOIOY INIPIAI0D)

(Panunuod)
9)eJ3|922€ 0} Huo| 00}
S33e} 40 paads 0} dn

ybiy ooy peoj BunJels 'z SWOD 10U S0P HUN

(s)asne) 3jqissod

(S1qeL 9zI5 3l
WNWIUIA 0} J343))
9ZIS AIIM 3sealdU|

PARTS &

SERVICE

a)eua|ed0e 0} Huo| 0o}

*SUOI}DBUUOD S|euIwIa] Jojow sayey Jo paads 0} dn
Jood Joy 33y | 18 MO| 00} 36€}j0A °| 3WO2 10U S0P HUN
aoe(dai Jo Jieday g Jojow an3a( g

sbuiuado

Jojow ues|) uonejuaA bunydolq UIg ¥
Kiessadau
41 usybn pue sy e UoI23uULU0d Ayney '
mojeq
10 3n0qe 90| ueyl
2I0W 34 10U pjnoys
'SUOIID3UU0D JojoW
je abeyjon sy 'z abeyjon moj 1o ybiH ‘7
1y6n 00}
uleyd Jo syj3q ‘azis
Jojow.eab aseasnul peoj Japun Bujuuni
‘peo| dnpay | POPEOUBAQ L 3[IYM SIBAYJBAO HUN
Buipuim
aoe|day £ Jojow aAndsgRQ /.
Buidnod Bundnod
ubijeay ‘(s)maids paubijesiw 1o 13201ds
185 uaybi| ‘9 10 aneays 85007 9
paubijesiw
ubijeay g Jeys indinQ °g
aoe|day (s)4eab aAnda)aQ H

Burieaq ade|dal
J0/pue peoj 1281100

Jeam Bupiesq
sasned pue buijel

"€ SPa9dXd Peoj-buNyIanQ ‘g

uoisusy snipy 'z 1ybn 0oy uleyd Jo 3g 7
pabewep
ade|day °| Jo uiom Buueag | 3SI0U BAISSIX]
peo| 3ooys peo 1jeys 1ndino
pioae ‘3|qissod 3ooys Aq pasned Jea Jo uonelol
1 ‘pue sdeday d1eipawJaiul pabeweq SV ST VINES V]

UoI1dY 9A13d3440)

(s)asne) ajqissod

D#128K-6-R1

19



